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. . ] [J] SEE FASTNER LIST FOR NUTS, ROLTS, SCREWS RINGS & CLIPS
" 4 b & GHS-10-000  TRANSOM BRACKET §5EE OE 4
B CHS-10-000  PLATFORM BRACKET
H c H D C-1 GHS-10-028-B1  LOCK CYLNDER ASM. NEW

(-2 GHS-10-028-BZ  LOCK CYLINDER A5M. REMANUFRCTURED
GHS-10-033-41  POMER CYLINDER

GHS-10-025 PN, TYL o LIWER ARMS

GHS-10-032 MOUNT STUE, LDCK CYLINDER
GHS-10-045 SPAGER, UPPER ARM TO TRANSOM BRACKET
GHS-10-051 LOCK PLATE

GHS-10-010 PIN, THREADED

GHS-10-016 ADIUSTER PIN ASM

GHS-10-011 PIN, SLICE ADJUSTER

GHS-10-012 SPACER, LOCK STOP

GHS-10-013 PIN, TYL TO TRANSDM BRACKET
GHS-10-018 SPACER, PNC TRANSOM BRACKET LOWER PIN
GHS-10-020 PIN, LOWER ARMS to TRANSOM BRACKET
GHS- HWD21 CAMP T2 ZINC ANODE
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. S E FASTNER LIST, FOR NUTS, BOLTS, SCREWS RINGS & CLIPS
\
U b
GREASE FITTING 2 # 0 GHS-F3476 NUT, INLOCK 3/8-16 SS.
0 R GHS-F5442 HUT, NYLOCK THIN PAT. 3/4-10 5.
0 5 GHS-F3440 HUT, BYLOCK 5/8-11 S5,
T  GHS-583 COTIER PIN 3/18 x 1-3/4
U GHS-Hw19 AITIING, GREASE 1/4-28 STRAIGHT S.5.
R ¥ GHS-F53#4 WASHER, LOCK 1" S.5.
W GHS-F5445 HUT, FINISH 1° - 8 55,
/ X GHS-FS139 BOLT, HEX 1/2-13 ¢ 1 55,
Y GHS-10-081 WWASHER, GHS LODD
I GHS-FR135 BOLT, HEX 1/4-20 « 2-1/2" S5.
4 GHS-F5436 HUT, NYLOCK 1/4-20 S5,
BB GHS-F53¥4 WASHER, 3/¢ FLAT 5.5.
B g [ GHS-10-0B3 SPACER, PNC PLATFGRM BRACKET UPPER PIN OUTTER
H [0 GHS-10-062 SPACER, PVC PLATFGRM BRACKET UPPER PIN CENTER
/ EE GHS-10-061 SPACER, PV TRANSDM BRACKER TGP ARM PIN
| FF GHS- FS133 BOLT, ALLEN HErD 1/4 - 20 ¢ 1/2°
BB
R -1
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FASTNER LIST, FOR NUTS, BOLTS, SCREWS RINGS & CLIPS

KK W
l GG GHS-10-092 YWASHER, 1 1,/4' ] ,v" 200 x .1/5"
J HGHS-10-030 WIS, "D / 2" 0D X 318"
@ :@ I GHS-10-083  WEHR "D/ 2 0D« 1/
GHS-FS169 BOLT, CARRIAGE 1;2-13 x 2 1f4' SS.
GHS-FS187 BULT, CARRIAE 1/2-13 & 3" SS.
TRANSOM BOLTS GHS-FSTI  BOLT, CARRAGE 1/2-13 1 &° 55,

N
N
4
A GHS-FS584 BOAT, CARRIAGE 1/2-13 x 5" 55.
o BHS-FO188 BOLT, CARRMGE 1/2-13 x 6" SS.
KK GHS-F3452 NUT, NILDCK 1/2-13 5S.

L GHS-10-07% YASHER, BACK-UP PLATE

MM GHS-F5118 BCLT, CARRIAGE 3/8-16 x 5 55
MM

MM

HN

00

PP

RR

GHS-FS184 BOAT, CARRIAGE 3/8-16 x 6" SS.

PLATEURM BRACKET BOLTS GHS-FSTB  BOLT, CARRMGE 3/B-16 x 7" 55.

N GHS-FS309 HiLSHER, HYLON 1/2°
al GHS-F368 WASHER, FLAT 3/8 SS.
W h ML GHS-FS317 WASHER, LOCK 3/8 S5.
1 I \ GHS-FS451 NUT, FINGH 3/2-16 55.
\
\ MM
I “L
KK 5
[

PLATFORM BRACKET BOLTS
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ARM IDENTIFICATION

t"/w e 23 174
CHARLIE ARM mm‘“ ARH
UPPER AND LOVER ARHS ARE THE UPPER 6ND LOWER ARMS ARE THE
SANE LENGTH SAHE LENGTH
23 17/64¢ 25 864
r//Bmvn ARM
UPPER AND LOVER GRHS ARE THE
SANE LENGTH

UPPER AND LOWER ARMS ARE NOT
THE SAME LENGTH

SEE PAGE O FOR ALPHA ARMS

SEE PAGE 0 FOR BRAVD ARMS

() Lazzera arM O
SEE PAGE O FOR CHARLIE ARMS
ARMS

\ SEE PAGE 0 FOR CHARLE " Z ”
: SEE PAGE O FOR ECHO ARMS ..
UPPER AND LOWER ARMS ARE THE

LoCK PATE OEE PAGE O FOR LAZZARA ARMS

LDCK ARM HAS A PIN FOR THE LOCK PLATE TO CATCH
IDLER ARM HAS NO PINS WELDED TO I

19 172

CHARLIE “Z° hRH

UPPER AND CHNER ARHS ARE
(T} SAME LENGTH

DLER & LOCK ARMS, UPPER

GENERAL HYDRAULIC SOLUTIONS fnc. @ MT.X NITE PO SUS-ABEAT (5 o) -
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ALPHA ARM [DENTIF ICATION
GHS10-071, 10-072, 10-073

23 1/4*
GHS10-072 ARM LPPER WITH LOCK PIN
ALPHA ARM
PORT & SIREOHRD SDES. r” 15/

PORT & STARBOARD SIDES

® +
GHSLO-071 ARM UPPER, IDLER
PORT & SHREDRD SDES
GHSHD-075 AN LOKER, PONER ~_
O {7 - ‘\
I‘ “ ), L,

LOCK ARM HAS A PIN FOR THE LOCK PLATE T3 CATCH
[DLER ARM HES NO PINS WELDED TO IT

GENERAL HYDRAULIC SOLUTIONS inc. @ WT.X
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BERAVD ARM IDENTIFICATION
GHS10-065, 10-066, 10-067

23 1/4*
GHS10-066 ARM UPPER ¥IH LOCK PIN JRAVD ARM
PORT & STRRBOARD SIDES

\

3

GHS10-065 ARM UPPER, IDLER

GH310-067 ARM LOWER, POWER
PORT & STARBGARD SIGES \ \ “
L N
N\
O oo
\ “y‘

\
!

IDLER & LOCK ARMS, UPPER

| LDCK 4R HES & PIN FOR THE LOCK PLATE TO CATCH
|/ IDLER ARM S NO PINS WELDED TO IT

CENERAL HYORAULIC SGLUTIONS fnc. @ Wr.X NOTE AT 0 SIB-ASSRELT (15 AR &
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CHARLIE ARM IDENTIFICATION
GHS10-076, 10-077, 10-07/8

19 va°
GHS10-0T6 ARM UPPER WMt LOCK PIN
CHARLIE ARM
PORT & STRBOHRD SIES. M

/B
® *
BHS10-077 ARM UPPER, [DLER
PRT & STRERD SIS
\

!

GHS10-078 ARM LOWER, POWER
PORT & STARBOARD SIDES

IDLER & LOCK ARMS, UPPER

[[[ LOCK ARM HES & PIN FOR THE LOCK PLATE TO CATCH

IDLER ARM HAS NO PINS WELDED TO T

GENERAL HYDRAULIC SOLUTIONS fc. ® LK AT PO Si-ASREAY 5 AMEBHITA) =
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CHARLIE - /Z ARM [DENTIFICATION
GHS10-149, 10-153, 10-0/8

GHS10-143 ARM UPPER WMt LOCK PIN
PORT & STARBOARD SIDES

GHS10-153 ARM UPPER, IDLER
PORT & STAREOARD SIDES

GHS10-07B ARM LOVER, PORER

R4 SHEORD SIES. V. w'
\ \
i “‘\ . '

LOCK ARM HAS & PIN FGR THE LOCK PLATE TG CATCH
[DLER 4RM HAS NO PING WELDED TG IT

CENERAL HYGRAULIC SGLUTIONS foc. w  MT.X NITE! P SBATAKLY (5 AXEBAISH) woo-
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FCHO ARM IDENTIF ICATION
GHS10-221-UAL, 10-221-UA, 10-221-LA

GHS10-221-UAL  ARM UPPER WITH LOCK PIN
PORT & STARBOARD SIDES

GHS10-221-Uk  ARW UPPER, DLER

PORT & STARBOARD SIDES \
GHS10-221-1A  ARM LOWER, PONER
PORT & STARBOARD SIDES \
Q)
v '_‘ N
\ \

LECK ARM HAS & PIN FOR THE LDCK PLATE TO CATCH
|/ IDLER AR HAS NO PINS WELDED TO T

Page 9



LAZ/ZARA9E ARM IDENTIFICATION
GHS10-200-UAL, 10-200-UA, 10-250-LA

GH310-250-UAL  ARM UPPER YIH LOCK PIN
PORT & STARBOARD SIDES

GHS10-250-Uk  4RM UPPER, IDLER
PORT & STARBOARD SIDES \

GHS10-250-LA ARM LOWER, POMER
PORT &: STARBOARD SIDES \

LCCK ARM HAS & P FOR THE LOTK PLATE TO CATCH
IDLER ARM HES ND PINS WELDED TO IT

GENERAL HYORAUUC SOLUTIONS inc. @ WL.X
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PLATFUORM BRACKET IDENTIFICATION

SIE F

) LT PROFILE
@ SME A O /sme 8
& 750000" 7soone .0000* @
SYIE  WEASUREMENTS WODEL PART NUMBER
h=351/7 [B=8 L3 CHSI0-114
k=334 [B=8 L B75 GHS10-263
& k=317 /B=6 k40 BHS16-117
=334 [B=¢ HC 300 BHS1D-279
h=47 14 [B=F k48 GHSI0-050
\ k=17 /B=101/4 BX BH510-235
\ B g A=X1T JB=014 B4 GHS10-058
k=4 /B=101/4 B3 GHS16-08D
\ b=d4T1/0 [B=101/4" BB+ I0deg CHSIG-254
k=3 /B=¥ E 3 GHS10-246
\ h=47 10 [B=F £ 40 GHSIB-147
\ CIRCLE INDICATES ABOVE VIEWS k=831 [B=8 [ 4 CHS10-158
§ | b=3 fB=51/7 F 3 EHS10-102
‘ F % b=3% /B=T Fé BH10-225
‘ k=475 jB=T" F 48 BHS10-133
MEASURE ACROSS TOP FLAT FOR ™ A " MEASUREMENT >‘

N
F

4

{7 |
MEASURE HIGHT FUR '\ B * MEASUREMENT

PN

GENERAL HYDRAULIC SOLUTIONS inc. @ WT.X VTS T ST 75 M) W\
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HY069

H

GHS-10-002

GHS-10-037
HY033 10+
YOS GHS-10-00%
FS441 GHE-10-038 HiDAL
HtD40
HWIOB
GHS-10-D8
HWDL0
| L
&j I:‘ | u
_ I
p
PARTS - Ll
PN AMT  DESCRIPTION
GHS-10-033-A1 1 CYLINDER, COMPLETE, READY TO INSTALL
10-035 1 ROD END CROSSTUBE
HY031 1 CAP, 835, 316 #4JC
GHS-10-037 1 ROD, 3* CYLINDER BRAVD
HwODB 1 SCRAPER, EQUI-FLEX 1°
GHS-10-068 1 WASHER, SS. 316
HwD1D 1 RING, SPIRIAL SST316 1-1/4° INT
GHS-10-009 1 GLAND, 3¢ CYLINDER
HYD41 1 T-SEAL 1" (TR-D19
HY069 1 O-RNG (568-232)
Y039 1 O-RNG BACK-UP (575-232
GHS-10-038 1 PISTON, 3¢ CYLINDER
HYD30 1 PISTON SEAL (PSC-334
HY040 1 O-RNG 568-018
FS441 1 NUT, SST316L 3/4-16 FIBERLOCK
GHS-10-022 1 BUSHING, ULTRACOMP LC300

GHS-10-03%-A2 1

CYLINDER BODY, 3°

o AN
.-:. : Oty

GENERAL HYDRAULIC SOLUTIONS inc. @ Wl
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GHS-10-035
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CP10-028 CYLINDER BODY
HYD48  O-RING

HYD47  O-RING

MP10-027 ROD/PISTON/CLEVIS
HwW006  SPRING

MP10-029 GLAND

Hw001 RING, RETAINING
FsSoge NYLOM BUSHING

IO T M O I

GENERAL HYORAULIC SOLUTIONS Inc. @ ML.X NITE PRI D SUHEENEY 04010 ver

Page 13




10-003-C1 CHOCK, BOTTOM TEE

10-006-C1 CHOCK, TOP TEE

10-007-C1 CHOCK, HINGE PLATE

10-008-C1 CHOCK, DONUT

10-074-C1 TREAD, CHOCK

FS202 10-24x1 BUTTON HEAD MACHINE SCREW
FS421 10-24 NYLOCK NUT

FS106 172 - 13 x 1 3/4* HEX HEAD BOLT

Mmoo I

10-005-Ct

FS432 1/2 - 13 NYLOCK NUT

F3333 NYLON WASHER 1/2x3/4x3/16
F3163 CARRIAGE BOLT 1/2 - 13 x I
FS309 WASHER, NYLON 1/2°

FS107 BOLT, HEX HEAD 1/4-20x1 1/2°
F3436 NUT, NYLOCK 1/4-20

FS308 WASHER, NYLON 1/4°

1
J
K
L
M
N
0

10 007-C1

8
10-007-C1
FS308

GENERAL HYDRAVLIC SOLUTIONS inc. @ W%
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ELO055
12 Volt Solid state controller
COMPLETE WITH SOLENOIDS

EL049
24 Volt Solid state controller
COMPLETE WITH

Page 15



THE SOLID STATE CONTROLLER SHOWN IN THESE PICTURES IS A 24 VOI
USED FOR DEMONSTRATION PURPOSE ONLY
VERIFY PUMP VOLTAGE BEFOR ORDERING PARTS

ELO062 12Volt ELO061 24Volt
SOLENOID, MOTOR RUN SOLENOID, MOTOR RUNM

ELO13 12 Volt ELO14 24 Volt

SOLENOID, SOLENOID,
LATCHING , LATCHING
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CHECK PUMP
IDENTIFICATION
TAGS TO VERIFY PUMP
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CHECK PUMP
IDENTIFICATION
TAGS TO VERIFY PUMP
— ~—VOLTAGE
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